

Test Report

Number: GZHT90297391

Applicant: PEAPES FOOTWEAR PTE LTD
BLOCK 1014 #07-234/236 GEYLANG EAST
AVE 3 SINGAPORE 389729
Attn: YIK KIAM FEI

Date: Jul 02, 2012

Sample Description:

One (1) pair of submitted samples said to be Black outsoles.
Standard : --
Ref. No. : 218F
P.O. No. : --
Buyer's Name : --
Vendor : --
Supplier : --
Manufacturer : --
Ref. : --
Country Of Origin : --
Goods Exported To : --
Date Received From Jun,18. 2012 to Jul,02,2012
Date Test Started Jun,18. 2012

Conclusion:

<u>Test Item</u>	<u>Result</u>
Ross Flexing Resistance	No Comment
Abrasion Resistance For Outsole	No Comment

Should you have any query on this report, you may contact at gzfootwear@intertek.com

Authorized By:
For Intertek Testing Services
Shenzhen Ltd.



Huang Ning, Andy
Assistant General Manager



Test Report

Number: GZHT90297391

Tests Conducted (As Requested By The Applicant)

1 Ross Flexing Resistance (BS 5131 Section 2.1:1991(2011), Room Temp):

After 150,000 Cycles:

Observation:

The Initial Cut Has No Significant Increase In Length

2 Abrasion Resistance For Outsole (ISO 4649:2010, Method A, 10N Load, Cut From Sample, Condition : $(23 \pm 2)^{\circ}\text{C}$, $(50 \pm 5)\%$ R.H. For 16 Hours, And Test In The Same Environment, Use Standard Reference Compound NO. 1):

Density: 1.32 g/cm³

Mean Of Relative Volume Loss: 156.2 mm³

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

Tests Conducted (As Requested By The Applicant)

